SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 15.MAY.2017 14:30:51

o
Spectrum "g’ Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS - 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d (\ 10 dBm [ \
ode {( l\l 0 dBm ] k
-10 d8m -10 dB
"SPURIOUS._LINE_ABS_ f L Jj \
-20 dm 20 d
| | N 1 /
Bm §
™ \ | | f /
\ Wla ‘\V A _40.dBm ! N&“
e ¥ L\J’\ f \ n .IM [ i'\ h ol f \ ﬁmh}\,/ : i I ”‘\"\...
4
S A U o A WL S Y
60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|['Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit
1:700.5l L7092 1,000 Mz 1.70818 GHz -32.81 dBm -19.81 d8 1.745 GHz 1.755 GHz | 100.000 kHz 1.75440 GHz 20.64 dBm -9.36 dB
1.709.GH2 1.210GH2 100.000 kHz 1.71000 GHz ~30.64 dBm -17.64 d8 1.755 GHz 1.756 GHz 100.000 kHz 1,75502 GHz -30.79 dBm -17.79 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71058 GHz 20.99 dBm -9.01 d8& 1,756 GHz 1.765 GHz 1,000 MHz 1.75864 GHz -31.30 dBm -18.30 dB
——
m Y
J [| [ mﬁr_‘

L JU J

Date: 15.MAY.2017 14:40:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 dBm 20 del
10 dBrr 10 de
b ~amnd N N s
o e Rttt ces i R P A A Ay

1

-10 dBm
_SPURIOUS_LINE_ABS_ I \

-20 dBm

|

o }30 di
-40 dBm
-50 dBm
-60 d -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -24.68 dém -11.68 dB 1.745 GHZ 1.755 Ghz | 100.000 kHz 1.74835 GHz 4.49 dém -25.51 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -32.12 dBm -19.12 dB 1.755 GHz 1,756 GHz 100.000 kHz 1.75502 GHz -33.49 dBm -20.49 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71674 GHz 3.91 dBm -26.09 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75609 GHz -26.68 dBm -13.68 dB
—
- y
[ ] GRRRENNRED oo )i ] N

Date: 15.MAY 2017 14:33:10

Date: 15.MAY.2017 14:42:46

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-41 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d&

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS s 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d (\ 10 dBm I \
ode " l\ 0 dBm f k
-10 d8m -10 d8
"SPURIOUS._LINE_ABS_ }“ \ f \
-20 dm f T 20 d /
a0d | 4 -30 dém | ]
e =N IV N I N f I A T M
Lo ¥ Mlk / \ % M : 1 1\ v \\FM" 7 o T
) )
St / A i
¥ Ny YT ey “ E\Mm ,NVW i \wjv LA AT
.60 di 60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|['Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequenc | Ppowerabs | ALimit
1:700.5l L7092 1,000 Mz 170809 GHz -33.81 dBm -20.81 d§ 1.745 GHz 1.755 GHz 100.000 kHz e o 20.44 dBm :EWI
2709, GHE 1.210GH2 100,000 kH2 1.71000 GHz ~30.83 dBm -17.83 d8 1.755 GHz 1.756 GHz | 100.000 kHz 1.75500 GHz -30.45 dBm -17.45 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71055 GHz 21.04 dBm -8.96 dB 1,756 GHz 1.765 GHz 1,000 MHz 1.75891 GHz -32.92 dBm -19.92 dB
——
g )
[| [} [ i ] (T —
Dot 22 MAY201 7005008 Date: 29 MAY.2017 01:01:54
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum £ Spectrum =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PAES Line _$PURIOUS_LINE_ABS PABS
20 b 20 dbi
10 dBr 10de
—_— ({\%W—vaww e —m/w»\\ . il A A AN Pl pfor i aa peaif l
-10 d8m 1o de
SPURIOUS_LINE_ABS._ i \ ‘
-20 dam 30 d
I 1 1 |
p————r \‘u
-40 dBm
-50 dBm
-€od 60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz_ |||l start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | PowerAbs |  aLlimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -24.81 dBm -11.61 d8 1.745 GHZ 1.755 Ghz | 100.000 kHz 1.74995 Griz 416 oo ~25.60.08
1.709 GHz 1.710 GHz 100,000 kHz 1.70996 GHz -32.22 dBm -19.22 dB 1755 GHz 1756 GHz 100.000 kiiz 175501 CHz TR TS = RTED
L2140 GHe 1.720:0He 100.000 kHz 1.71336 GHz 4.23 dBm -25.77 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75602 GHz -27.24 dBm -14.24 dB
—
- ]
L J LU ] )i ) LTI —

Date: 29.MAY 2017 00:58:15

Date: 29.MAY.2017 01:03:03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-42 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

\ig

Date: 15.MAY 2017 14:46:24

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS g 20 ghine _FPURIOUS LINE_ABS PABS ﬁ
10d H 10 dBm ] l
ode f l\ 0 dBm } \
-10 d8m -10 dB
“SPURIOUS_LINE_ABS_ J \ { \
-20 dm i \ 20 d r
-30 dBm {
T \vn A -4gydem H!\fI 'I\ |
— I | -
Aj.\"‘*\,w\, g ’/‘ oA & \ﬁl\w{\w M A Al bt e
gt | o) band M/
[ \’" LWMW
60 dB
Start 1.7 GHz 3003 pts Stop 1.725 GHz | | Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency |___pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70401 GHz -32.72 dBm -19.72 d8 1.740 GHz 1.755 Ghz 100.000 kHz 1.75414 GHz 21.56 dBm -8.44 dB
1.709.GH2 1.210/GH2 150.000 kHz 1.70999 GHz ~30.43 dBm -17.43d8 1.755 GHz 1.756 GHz | 150.000 kHz 1,75501 GHz -30.86 dBm -17.86 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 21.95 dem -8.05 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.76062 GHz -30.10 dBm -17.10 dB

)|

Date: 15.MAY.2017 14:56:01

J

L

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 dém 20 dbi
10 dBr 10de
0dB e N AARA AN A A p A A A o APt A AN PN AR M AN A AP A A
-10 d8m [ \ b \
SPURIOUS_LINE_ABS_ I \ \
-20 dam -2pd
L] \ \
0 d e,
| LN
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | (|l start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
Lk aw L o 1.000 Miiz 1.70896 GHz -22.75 dBm -9.75 dB 1.740 GHz 1.755 GHz | 100.000 kHz 1.74747 GHz 3.07 dém -26.93 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -29.44 dBm -16.44 dB 1755 GHz 1756 GHz 150.000 kiiz 175501 CHz TR TS TR
e L.72S0He 100.000 kHz 1.72250 GHz 12 dBm -26.68 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.76122 GHz -29.84 dBm -16.84 dB
- ]
L J )i ] iiﬁ“ﬁ" JR—

Date: 15.MAY 2017 14:48:43

Date: 15.MAY.2017 14:58:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-43 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 15MHz / 16QAM

o
Spectrum "g’ Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS , 20 ghine _FPURIOUS LINE_ABS PABS ﬁ
10d H 10 dBm ] l
ode H 0 dBm l \
-10 dém -10 dg T
_SPURIOUS_LINE_ABS_ fJ Li { \l
-20 dBm v‘\ -20d ’ .\
30 d -30 dBm {
40 dB | A‘ KI\ _40:dBm ..UfJ M [
- ] i \ Vo
- Ay Ay & Moo . e
K (I Ve L W f e o e
.60 di 60 dB
Start 1.7 GHz 3003 pts Stop 1.725 GHz | | Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70410 GHz -33.16 dBm -20.16 d8 1.740 GHz 1.755 Ghz 100.000 kHz 1.75417 GHz 20.55 dBm -9.45 dB
2709, GHE 1.210/GH2 150,000 k2 1.70999 GHz ~29.60 dBm -16.60 dB 1.755 GHz 1.756 GHz | 150.000 kHz 1.75500 GHz -31.50 dBm -18.50 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 21.43 dBm -8.57 d8 1,756 GHz 1.765 GHz 1,000 MHz 1.76055 GHz -30.68 dBm -17.68 dB
——
g )
[| [} [ i ] (T —
Date: 15.MAY.2017 14:47-33 Bl R RA 3 YA
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum £ Spectrum =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 dém 20 dbi
10 dBr 10ds
0 dB PSS PP e Vata A YA LYY, AR ety o AT PR V0 SOV
-10 d8m [ } Abde ‘
SPURIOUS_LINE_ABS_ ’ l \
-20 dBm f’ 1 2pd \
e / \, 4
-40 dBm
-50 dBm
-€od 60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | (|l start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -23.47 dBm -10.47 dB 1.740 GHZ 1.755 Gz | 100.000 Knz 1.74555 Griz .05 oo —27.95.08
1.709 GHz 1.710 GHz 150,000 kHz 1.70988 GHz -30.38 dem -17.38 dB 1755 GHz 1756 GHz 150.000 kiiz 175501 CHz TS Sioih
L2140 GHe L.72S0He 100.000 kHz 1.71966 GHz 2.48 dBm -27.52 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.76072 GHz -28.09 dBm -15.09 dB
—
- ]
L J LU ] )i ) CL T —
Devar 10 MATANT 8481 Date: 15.MAY.2017 14:59:27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-44 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 _Line _$PURIOUS_} INE_ABS PABS » 20 db!::b’ sPURIOUS_LINE_ABS PABS B
10 dl fHI 10 dém ‘ﬂl
0 dei J \ 0 dem j \
-10 dBm -10 d8
_SPURIOUS_LINE_ABS_ J \\ J L
-20 dBm

[

Lid

I

e L i
!J\\ Al \ Wﬁw

A M
Vi) Tl N Y
S AL N AN || 7 o I VALY Lo v
-60 d&
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissinrlxs | | | [ Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70401 GHz -34.42 dém -21.42 dB 1,740 GHz 1.755 GHz 100.000 kHz 1.75415 GHz 20.60 dém -9.40 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -30.04 dBm -17.04.d8 1.755 GHz 1.756 GHz | 150.000 kHz 1.75500 GHz -30.37 dBm -17.37 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71085 GHz 21.60 dBm -8.31 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.76084 GHz -32.61 dBm -19.61 dB
——
w ' ﬁﬁ“ﬁr_
[ v [ )y J -

Date: 29.MAY 2017 01:05:28

Date: 20 MAY.2017 01:10:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum £ Spectrum =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_) INE_ABS PAES Line _$PURIOUS_|LINE_ABS PABS
20 dén 20 dbi
10 dBrr 10de
0 dB T BT Yo VLT 1] Ay Ao Tt Mg
-10 d8m I ‘ 10 d8 \
SPURIOUS_LINE_ABS_ { l l
-20 d8m i -2b d
prosieree T / ]| e \ i
L]
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | (|l start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -23.85 dbm -10.85 db 1.740 GHZ 1.755 Ghz | 100.000 kHz 174756 Griz .70 dom —27.0108
1.709 GHz 1.710 GHz 150,000 kHz 1.70981 GHz -30.55 dBm -17.55 dB 1755 GHz 1756 GHz 150,000 kHz 175501 CHz 34.63 dbm =TT
e Jreshe 100.000 kHz 1.71804 GHz 2.14 dBm -27.86 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.76072 GHz -28.31 dBm -15.31 dB
—
kg S
L J LU ] )i ) CL T —

Date: 29.MAY 2017 01:06:37

Date: 29.MAY.2017 01:11:25

SPORTON

INTERNATIONAL INC.

1 A3-45 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS (PABS 20 ghine _FPURIOUS LINE_ABS PAPBS .
10d n 10 dBm [ﬂi
ode /l IL 0 dBm } \
-10 dBm -10 dB 1§
"SPURIOUS._LINE_ABS_ )J \ l} \
-20 dm 20 d
; / | S0 i 1 | \
odl) /| | s ﬂ b L [
- il LY, I | I P Ll
Bm A '/ \W n“l 5 A wyh
G - L. "
Y. L ks ™ A S:M s el AT

Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||['Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW L Frequency | Ppowerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70238 GHz -32.30 dBm -19.30 d8 1.735 GHz 1.755 GHz | 100.000 kHz 1.75391 GHz 21.61 dBm -8.19 dB

1.709.GH2 1.210GH2 200,000 kHz 1.71000 GHz =31.23 dBm -18.23 d8 1.755 GHz 1.756 GHz 200.000 kHz 1,75502 GHz -30.13 dBm -17.13 dB

1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 21.86 dBm -8.14 d& 1.756 GHz 1.765 GHz 1.000 MHz 1.76266 GHz -30.15 dBm -17.15 dB

——
w Y T —
[| e )y J -

Date: 15.MAY 2017 15:03:07

L

Date: 15.MAY.2017 15:12:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum £ Spectrum =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 dém 20 dbi
10 dBr 10ds
o0de f e, n 0 db B —
-10 dam T } -1gde 1
SPURIOUS_LINE_ABS._ ‘ l \
-20 dam 29 d
. L § l
& e
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz_ |||l start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW |  Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -23.62 dBm -10.62 dB 1.735 GHZ 1.755 Gz | 100.000 iz 1.74385 Griz .07 o —27.95.08
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -29.55 dBm -16.55 dB 1755 GHz 1756 GHz 500,000 kHz 1.75506 CHz RS TS
e Jrsre 100.000 kHz 1.72793 GHe 1.91 dBm -28.09 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.76313 GHz -25.81 dBm -12.81 dB
—
- )
L J LU ] )i ] CL T T —

Date: 15.MAY.2017 15:05:25

Date: 15.MAY.2017 15:15.01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-46 of 67




SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS LPABS 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d n 10 dBm “
ode H‘ i\‘ 0 dBm j k
-10 dém 7 -10 dg
_SPURIOUS_LINE_ABS_ I ‘ r( V\
-20 dm JJ ] 20 d \
30 d L\ | -30 dBm ]
e JA | e | I [
4 L«a
g N0 I W Y O "
W Ly N TP
oottt '—réro cn'\v"ww\. I/L ‘”‘"’"“"”JU
Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||['Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70210 GHz -33.27 dBm -20.27 d8 1.735 GHz 1.755 Ghz 100.000 kHz 1.75389 GHz 20.61 dBm -9.39 dB
1.709.GH2 1.210GH2 200.000 kHz 1.70999 GHz ~30.58 dBm -17.58 dB 1.755 GHz 1.756 GHz | 200.000 kHz 1,75502 GHz -30.45 dBm -17.45 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 20.76 dBm -9.24 d8 1,756 GHz 1.765 GHz 1,000 MHz 1.76296 GHz -30.69 dBm -17.69 dB
——
g )
[| [} [ i ] (T —
Date: 15.MAY.2017 15:04:16 Bl AR e
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum £ Spectrum =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 dém 20 dbi
10 dBr 10de
o0de 0 dg = .
-10 d8m [ \ -1¢ de
SPURIOUS_LINE_ABS_ ) l \
-20 dam -2q d T
o
N et ] i \
Vi Ry ™
-40 d8 -40 dBm
-50 d8 -50 dBm
-€od 60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz_ |||l start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -25.01 dBm -12.91 d8 1.735 GHZ 1.755 Ghz | 100.000 kHz 1.74305 Griz 0704 dbmn -20.06.08
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -30.79 dBm -17.79 dB 1755 GHz 1756 GHz 500,000 kHz 175532 Gz T TS ST
L2140 GHe 1.730-0He 100.000 kHz 1.72408 GHz 1.01 dBm -28.99 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.76329 GHz -25.14 dBm -12.14 dB
—
- )
L J LU ] )i ) CL T —

Date: 15.MAY 2017 15:06:34

Date: 15.MAY.2017 15:16:10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-47 of 67




SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS JPABS 20 ghine _FPURIOUS LINE_ABS PABS n
10d “\ 10 dBr } \
ode Jl L 0 dBm } \
-10 dém 7 -10 dg
SPURIOUS_LINE_ABS_ / L [{’ \,\
-20 dBm 1 -20d {
‘{ " -30 dBm \ )
el ] \\, | il ﬂ / | M
F 1] | Y
7L PO A Y i | A FUANN T
e S T T (LN VY V‘o« I*j \,W,WU

Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||['Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissinrlxs | | | [ Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit

1:700.5l L7092 1.000 Mz 170234 GHz -35.21 dBm -22.21 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.75389 GHz 21.08 dem -8.92 dB

1.709.GH2 1.210GH2 200.000 kHz 1.70999 GHz -31.33 dBm -18.33 d8 1.755 GHz 1.756 GHz | 200.000 kHz 1,75502 GHz -31.22 dBm -18.22 dB

1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 21.33 dBm -8.67 d 1,756 GHz 1.765 GHz 1,000 MHz 1.76271 GHz -31.49 dBm -18.49 dB

——
-
J | [ N (T —

Date: 29.MAY 2017 01:13:49

J

L

Date: 26 MAY.2017 01:18:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum £ Spectrum Z
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS S GHNEKARS PABS
20 ghine _FPURIOUS LINE_ABS PABS LPURIOUS_LINE_ABS PABS
10 dBr 10de
0de } 0 dpar A 1
-10 dBm { -10 de
SPURIOUS_LINE_ABS_ ] l ‘
-20 dBm 2qd
PO rf | | =
Ml 4o g N
Pt §
-40 dBm
-50 dem
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz_ |||l start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -24.71 dém -11.71 de 1.735 GHzZ 1.755 Ghz | 100.000 kHz 1.74616 Griz 111 oo ~26.69.08
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -30.37 dBm -17.37 dB 1755 GHz 1756 GHz 200.000 kHz 175501 CHz 30.76 dbm 775 B
e 1.730-0He 100.000 kHz 1.72126 GHz 1.13 dBm -28.87 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75868 GHz -24.18 dBm -11.18 dB
- y
L J )i J G o8

Date: 29.MAY 2017 01:14:58

Date: 29.MAY.2017 01:19:47

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-48 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—FELRIOUS LINE ABS PABS -10 déRR URIOUS } INE_ABS PASS
OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30 dB
oA i ||| -40 de AN A
P Vs A P~
RN i e I e s
-60 dBr
70 de
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -47.07 dBm -34.07 dB 30.000 MHz 1.000 GHz | 1.000 MHz 935.76962 MHz -47.07 dBm -34.07 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -47.87 dBm -34.87 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69458 GHz -48.03 dBm -35.03 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.98086 GHz -46.50 dBm -33,50 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99938 GHz -46.14 dBm -33.14 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.38 dBm -28.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -41.14 dBm -28.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32108 GHz -41.24 dBm -28.24 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.30909 GHz -41.32 dBm -28.32 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz -38.09 dBm -25.09 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75581 GHz -38.08 dBm -25.08 dB
r
l )i ) QD v ( )| J QT v

Date: 15.MAY.2017 15:30:28

Date: 15.MAY.2017 15:31:23

Middle Channel / QPSK

Middle Channel / 16QAM

o
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS Limit thnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS .10 d8RR—BPURIOUS } INF_ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30 dB
R PP Ad ||l -40 der IAAAA A
JUPRTVYYY X PO o N -y Boo JURGPITY. X PR N Ty 2o g
o catbeuniad sy e et el et
60 dB
-70 dBi
-80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -47.20 dBm -34.20 dB 30,000 MHz 1.000 GHz | 1.000 MHz 867.90355 MHz -47.24 dBm -34.24 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65610 GHz -47.96 dBm -34.96 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65330 GHz -48.07 dém -35.07 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.99815 GHz -46.54 dBm -33,54 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99362 GHz -46.66 dBm -33.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.39 dém -28.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.06 dBm -28.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32158 GHz -41.33 dBm -28.33 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.33558 GHz -41.34 dBm -28.34 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77664 GHz -38.00 dBm -25.00 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76873 GHz -37.99 dBm -24.99 dB
)i
L )| J L ] J T

Date: 15.MAY.2017 15:32:58

Date: 15.MAY.2017 15:33:53

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-49 of 67



SPORTON LAB.

FCC RF Test Report Report No. :FG740822B

LTE Band 4/ 1.4MHz

Spectrum - pectrum o
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—FELRIOUS LINE ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
_SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB
N PAPRPA ad [l =40 de: P AP A
U S i » | NPT RV L etk i
-60 dBr
70 de
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 822.33633 MHz2 -47.20 dBm -34.20 dB 30.000 MHz 1.000 GHz | 1.000 MHz 894.56522 MHz -47.07 dBm -34.07 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.65505 GHz -47.90 dBm -34.90 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.49938 GHz -48.01 dBm -35.01 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.97263 GHz -46.48 dBm -33.48 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.32653 GHz -46.55 dBm -33,55 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -41.29 dBm -28.29 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84443 GHz -41.02 dBm -28.02 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32608 GHz -41.35 dBm -28.35 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.31509 GHz -41.37 dBm -28.37 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.78164 GHz -38.06 dBm -25.06 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75415 GHz -38.15 dBm -25.15 dB
aig
l )i ) QD v ( )| J CINIENEED &e
Date: 15.MAY.2017 15:40:05 Date: 15.MAY.2017 15:40:59
LTE Band 4/ 3MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
__SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
A |[| 40 o N PR ~
it A A e Ko MMMA—MW
60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -46.86 dBm -33.86 dB 30,000 MHz 1.000 GHz 1.000 MHz 883.41579 MHz -47.12 dBm -34,12 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69423 GHz -47.82 dBm -34.82 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -48.17 dBm -35.17 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.97181 GHz -46.48 dBm -33.48 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.98169 GHz -46.61 dBm -33.61dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.13 dém -28.13 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.41 dBm -28.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31309 GHz -41.35 dBm -28.35 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.31109 GHz -41.24 dBm -28.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76956 GHz -37.78 dBm -24.78 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76539 GHz -37.86 dBm -24.86 dB
W -
L J{ J CNRNENARD ( J J 4 L)
Date: 15.MAY.2017 14:00:35 Date: 15.MAY.2017 14:01:30
SPORTON INTERNATIONAL INC. Page Number 1 A3-50 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum ':gx pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
< OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
- R PPN ad ||| -40 8 I PARD N
N ey P P 2] AT A i .
B it B EOURE S ey
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -47.07 dBm -34.07 dB 30.000 MHz 1.000 GHz | 1.000 MHz 915.89455 MHz -47.23 dBm -34.23 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.67534 GHz -48.23 dBm -35.23 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65715 GHz -47.93 dBm -34.93 d8
1.765 GHz 3.000 GHz | 1.000 MHz 2.99568 GHz -46.61 dBm -33.61 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99650 GHz -46.22 dBm -33.22 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.06 dBm -28.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.06 dBm -28.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30509 GHz -41.34 dBm -28.34 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.31159 GHz -41.46 dBm -28.46 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.76664 GHz -38.02 dBm -25.02 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76581 GHz -37.91 dBm -24.91 dB
)i
)i ) O] [ )i ) QI 8

L

Date: 15.MAY.2017 14:03:06

Date: 15.MAY.2017 14:04:01

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 de
W PARWN ad ||l 40 der A A
ST T e . oot
PSR PREII oS T P e Ve [ IV P T S e P ~—
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 892.14143 MHz -47.07 dBm -34,07 dB 30,000 MHz 1.000 GHz | 1.000 MHz 905.71464 MHz -47.07 dBm -34.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64770 GHz -48.05 dBm -35.05 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.42066 GHz -48.18 dBm -35.18 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.99979 GHz -46.44 dBm -33.44 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.95329 GHz -46.47 dBm -33.47 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.10 dBm -28.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.28 dBm -28.28 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32208 GHz -41.23 dBm -28.23 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.30009 GHz -41.21 dBm -28.21 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75456 GHz -37.94 dBm -24.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76748 GHz -38.04 dBm -25.04 dB
26
L )| J ¢ L ] J ¢ -

Date: 15.MAY.2017 14:10:13

Date: 15.MAY.2017 14:11:08

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-51 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ':gx pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
5 OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 dB -30 dB
-40 dby _ = I VAP d ||| -40 8 e I P a
A AN O i AN o i A AN ——— et 4
-60 dB -60 dBr
70dB -70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -47.23 dBm -34.23 dB 30.000 MHz 1.000 GHz | 1.000 MHz 867.41879 MHz -47.17 dBm -34.17 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -48.05 dBm -35.05 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -47.63 dBm -34.63 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.98827 GHz -46.67 dBm -33,67 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99733 GHz -46.66 dBm -33.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84643 GHz -41.24 dBm -28.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -40.78 dBm -27.78 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.28609 GHz -41.22 dBm -28.22 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.32758 GHz -41.20 dBm -28.20 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.77331 GHz -37.76 dBm -24.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77748 GHz -37.96 dBm -24.96 dB
)i
)i ) O] [ )i ) QI 8

Date: 15.MAY.2017 14:17:20

Date: 15.MAY.2017 14:18:15

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
30 dB
It N d ||l -40 der R PR N
LAy e N g, S YV NPy PN M ”
B Ape OO & R PO Y
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -47.20 dBm -34.20 dB 30,000 MHz 1.000 GHz | 1.000 MHz 851.90655 MHz -47.10 dBm -34,10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64245 GHz -48.14 dBm -35.14 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68478 GHz -48.19 dém -35.19 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.99856 GHz -46,12 dBm -33,12 d8 1.765 GHz | 3,000 GHz 1.000 MHz 2.99938 GHz -46.53 dBm -33,53 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84943 GHz -41.40 dém -28.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.18 dBm -28.18 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31059 GHz -41.32 dBm -28.32 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31559 GHz -41.44 dBm -28.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76914 GHz -38.00 dBm -25.00 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.78039 GHz -37.97 dBm -24.97 dB
26
L )| J ¢ L ] J ¢ -
Date: 15.MAY.2017 14:19:51 Date: 15.MAY.2017 14:20:45
SPORTON INTERNATIONAL INC. Page Number 1 A3-52 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 5MHz

Spectrum - pectrum o
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—FELRIOUS LINE ABS PABS -10 d8HR—HPLURIOUS | INE_ABS PASS
SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dBi -20 dB
-30 dB -30 dB
a8 VY T O P W ~— seaca oo | Rt Y A P B NN ”W/Wl-"‘ VA
e R e R A e
-60 dB -60 dBr
70 dB =70 dB
-80 dB -80 del
-90 db -90 db
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 890.68716 MHz -47.12 dBm -34.12 dB 30.000 MHz 1.000 GHz | 1.000 MHz 911.04698 MHz -47.15 dBm -34.15 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.67989 GHz -48.00 dBm -35.00 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69213 GHz -48.12 dBm -35.12 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.99856 GHz -46.52 dBm -33,52 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99733 GHz -46,39 dBm -33,39 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84793 GHz -41.18 dBm -28.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99092 GHz -41.14 dBm -28.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30809 GHz -41.33 dBm -28.33 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.31609 GHz -41.39 dBm -28.39 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76581 GHz -37.97 dBm -24.97 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77456 GHz -38.03 dBm -25.03 dB
r
)i ] O] ( )i ) O]
Date: 15.MAY.2017 14:26:58 Date: 15.MAY.2017 14:27:52
LTE Band 4/ 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS -10 defR—FPLRIOUS LINE ABS PABS
SPURIOUS_ LINE_ABS_ SPURIOUS_LINE_ABS_
.20 dB -20 dB
-30 dB -30 dB
— I AP || T AN/ .
" POV FRPSTorevs N PSRRI RS AP " e
-60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 902.32134 MHz -47.14 dBm -34,14 dB 30,000 MHz 1.000 GHz 1.000 MHz 954.19040 MHz -47.20 dBm -34.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -46.71 dBm -33.71 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -46.71 dBm -33.71 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.32941 GHz -46.65 dBm -33,65 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.25698 GHz -46.43 dBm -33.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -41.00 dém -28.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.25 dBm -28.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30809 GHz -41.12 dBm -28.12 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.31159 GHz -41.31 dBm -28.31 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.7753% GHz -38.06 dBm -25.06 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77789 GHz -38.00 dBm -25.00 dB
-
L J{ J CNRNENARD ( J J 4 L)
Date: 15.MAY. 2017 14:34:04 Date: 15.MAY.2017 14:34:59
SPORTON INTERNATIONAL INC. Page Number 1 A3-53 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum ':gx pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
- OUS_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB -30 dB
-40 dB i A A ||| -40 dB R~ — IS N
AN Pt o JIVSTSTRTT N PR e
et o caticmtin = e oot chmsteh
o
50 dB 60 der
70dB =70 dB
80 dB -80 dB
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -47.16 dBm -34.16 dB 30.000 MHz 1.000 GHz | 1.000 MHz 978.42829 MHz -47.09 dBm -34,00 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.64945 GHz -48.28 dBm -35.28 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66974 GHz -47.94 dBm -34.94 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.99033 GHz -46.28 dBm -33.28 dB 1.765 GHz | 3.000 GHz 1.000 MHz 2.99856 GHz -46.47 dBm -33.47 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -41.20 dBm -28.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.15 dBm -28.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31009 GHz -41.50 dBm -28.50 d& 9.000 GHz 13.000 GHz | 1.000 MHz 10.30459 GHz -41.36 dBm -28.36 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.77248 GHz -37.92 dBm -24.92 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77873 GHz -37.87 dBm -24.87 dB
v
l )i ) QD v [ )| J QT v

Date: 15.MAY 2017 14:36:34

Date: 15.MAY.2017 14:37:28

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB -30 dB
40 db: == I VAPPSO e N AP
FUPTSTOYY R P B SN 4 o™ o B VN N W
-60 dB -60 dB
-70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 904.74513 MHz -47.14 dBm -34.14 dB 30,000 MHz 1.000 GHz | 1.000 MHz 890.68716 MHz -46,89 dBm -33,89 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68233 GHz -47.96 dBm -34.96 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.63441 GHz -48.14 dBm -35.14 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.96111 GHz -46,50 dBm -33,50 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98909 GHz -46.68 dBm -33.68 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.84843 GHz -41.12 dém -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.32 dBm -28.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31459 GHz -41.20 dBm -28.20 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.32058 GHz -41.14 dBm -28.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76164 GHz -37.95 dBm -24.95 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75456 GHz -37.99 dBm -24.99 dB
26
L )| J ¢ L ] J ¢ -

Date: 15.MAY.2017 14:43:40

Date: 15.MAY.2017 14:44:35

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-54 of 67



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ':gx pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—FELRIOUS LINE ABS PABS .10 d8RR—$PURIOUS } INE_ABS PASS
- OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 de
— P PARW A ||| 40 d . VAP A
MMW avert P e m_f e A A PSP S T —
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 968.24838 MH2 -46.71 dBm -33.71 dB 30.000 MHz 1.000 GHz | 1.000 MHz 876.62919 MHz -47.15 dBm -34.15 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -43.93 dBm -30.93 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -44.29 dBm -31.29 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.94506 GHz -46.59 dBm -33,59 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99609 GHz -46.63 dBm -33.63 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.25 dBm -28.25 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.30 dBm -28.30 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30459 GHz -41.37 dBm -28.37 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.32158 GHz -41.37 dBm -28.37 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.77539 GHz -38.14 dBm -25.14 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77081 GHz -38.05 dBm -25.05 dB
v
l )i ) QD v [ )| J CINIENEED &e
Date: 15.MAY.2017 14:50:46 Date: 15.MAY.2017 14:51:41
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB
= Ay || 40 der N PP A
b Y i el SR P Fr it NI ¥
60 dB
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 929.46777 MHz -47.10 dBm -34,10 dB 30,000 MHz 1.000 GHz | 1.000 MHz 884.87006 MHz -47.13 dBm -34,13 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -44.79 dBm -31.79 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -45.54 dBm -32.54 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.99033 GHz -46.50 dBm -33,50 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99321 GHz -46.44 dBm -33.44 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -41.41 dBm -28.41 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84343 GHz -41.23 dém -28.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30559 GHz -41.35 dBm -28.35 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.32208 GHz -41.28 dBm -28.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77581 GHz -37.87 dBm -24.87 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.77414 GHz -37.83 dBm -24.83 dB
-
L J{ J 4 ( J J 4 ()
Date: 15.MAY.2017 14:53:16 Date: 15.MAY.2017 14:54:11
SPORTON INTERNATIONAL INC. Page Number 1 A3-55 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB
3048
I PAPY Ad Il -40 de it P PAPY .
e tp s NN N Nt pmeert AN RN L MMW"“W i 4
-60 der
70 dB 70 d8
-80 d -80 dei
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943,52574 MHz -47.11 dBm -34.11d8 30,000 MHz 1,000 GHz | 1.000 MHz 898.92804 MHz -47.16 dBm -34.16 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61307 GHz -48.04 dém -35.04 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67954 GHz -48.29 dBm -35.29 dB
1,765 GHz 3,000 GHz | 1.000 MHz 1.76767 GHz -39.47 dém -26.47 dB 1.765 GHz | 3,000 GHz 1.000 MHz 1.76767 GHz -41.39 dBm -28.39 dB
3.000 GHz .000 GHz 1.000 MHz 6.99392 GHz -41.19 dBm -28.19 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.99192 GHz -41.11 dBm -28.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31709 GHz -41.42 dBm -28.42 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31009 GHz -41.28 dBm -28.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77831 GHz -38.14 dBm -25.14 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76248 GHz -37.99 dBm -24.99 d&
g
)i ] QITIID 8 ( J{ J QNN o8

Date: 15.MAY.2017 15:00:22

Date: 15.MAY.2017 15:01:17

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE _ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
SPURIOUS_ LINE_ABS._ “SPURIOUS_ LINE_ABS_
20 dB 20 dB
30dB .30 dB
U PAPDNIN | | (P A =
PV R e -y » PRI NSRS AR et 3N 2k 4
60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 918.31834 MHz -47.23 dBm -34.23 dB 30,000 MHz 1.000 GHz 1.000 MHz 876.62919 MHz -47.09 dBm -34,00 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.09 dBm -33.09 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -46.26 dBm -33.26 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.99733 GHz -46.61 dBm -33,61 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.98621 GHz -46.70 dBm -33.70 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -40.94 dBm -27.94 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -41.43 dBm -28.43 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.29559 GHz -41.30 dBm -28.30 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.30459 GHz -41.29 dBm -28.29 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76248 GHz -37.76 dBm -24.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76748 GHz -37.98 dBm -24.98 dB
W NS
L )| J LU ( ] J ¢ “
Date: 15.MAY. 2017 15:07:28 Date: 15.MAY.2017 15:08:23
SPORTON INTERNATIONAL INC. Page Number 1 A3-56 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4 / 20MHz

Spectrum ':gx pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
5 OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
S PPN a (|| 40 de I ~
Py Py o i
A o e | p ANV A, o st P A v
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 949.34283 MHz2 -47.08 dBm -34.08 dB 30.000 MHz 1.000 GHz | 1.000 MHz 917.34883 MHz -47.09 dBm -34,00 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69703 GHz -46.15 dBm -33.15 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -46.24 dBm -33.24 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.29855 GHz -46.61 dBm -33.61 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98992 GHz -46.45 dBm -33.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -41.09 dBm -28.09 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99542 GHz -41.02 dBm -28.02 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30509 GHz -41.45 dBm -28.45 d8 9.000 GHz 13.000 GHz | 1.000 MHz 10.28659 GHz -41.19 dBm -28.19 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76206 GHz -38.03 dBm -25.03 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.20169 GHz -37.96 dBm -24.96 dB
v W
L 1 J GHININEED e L )|t J CHNRENARD o
Date: 15.MAY.2017 15:09:58 Date: 15.MAY.2017 15:10:53
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum = pectrum S
Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB
R AP Ad (|| -40 der . AL e
AANTAL A P BN S g 2 s ARAANY " e " v
U RC R i 1 RPN S
60 dp
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions ISpurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 894.56522 MHz -47.11 dBm -34.11 dB 30,000 MHz 1.000 GHz | 1.000 MHz 975.03498 MHz -47.04 dBm -34.04 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65505 GHz -48.09 dém -35.09 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.58333 GHz -48.17 dém -35.17 d8
1,765 GHz 3.000 GHz | 1.000 MHz 1.77179 GHz -40.45 dBm -27.45 dB 1.765 GHz | 3,000 GHz 1.000 MHz 1.77220 GHz -43.61 dBm -30.61 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -41.17 dém -28.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.84893 GHz -41.22 dém -28.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31459 GHz -41.31 dBm -28.31 dB 9.000 GHz 13.000 GHz | 1.000 MHz 10.31809 GHz -41.21 dBm -28.21 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.76956 GHz -37.99 dBm -24.99 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76248 GHz -37.91 dBm -24.91 dB
-
L J{ J 4 ( J J 4 ()
Date: 15.MAY.2017 15:17:04 Date: 15.MAY.2017 15:17:59
SPORTON INTERNATIONAL INC. Page Number 1 A3-57 of 67

TEL : 886-3-327-3456
FAX . 886-3-328-4978



s=amranas. FCC RF Test Report Report No. :FG740822B

LTE Band 4/ 1.4MHz

Lowest Channel / 64QAM

S rum "‘g‘
Ref Level 0,00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fheck PARS
-10 ddpR—FPURIONS | INE_ABS PABS
T
SPURIOUS_LINE_ABS
-20 dB
-30dp
40 d - X A
A L, g
-60 dey
70 de
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -47.26 dBm -34.26 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -47.95 dBm -34.95 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.49814 GHz -46.85 dBm -33.85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.84993 GHz -41.10 dBm -28.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.32858 GHz -41.49 dBm -28.49 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76914 GHz 9 dBm -25.09 dB
il
L L J

Date: 29 MAY.2017 01:24:15

Middle Channel / 64QAM

ctrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthrrk PABS
-10 déRR—EURIOUS LINE ABS PARS
OUS_LINE_ABS
-30 dB
40 dB I AR A
Lt o PA D s graa T
PR R
-60 dB
=70 del
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -47.33 dBm -34,33 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63126 GHz -48.24 dBm -35.24 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99733 GHz -46.81 dBm -33.81 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.84443 GHz -41.15 dBm -28.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30459 GHz -41.45 dBm -28.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -37.93 dBm -24.93 d&
T
L JL J

Date: 29.MAY.2017 01:25:30

SPORTON INTERNATIONAL INC. Page Number 1 A3-58 of 67
TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG740822B

LTE Band 4/ 1.4MHz

Highest Channel / 64QAM

Date: 29.MAY.2017 01:29:04

g rum "‘g‘
Ref Level 0,00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fheck PARS
-10 ddpR—FPURIONS | INE_ABS
T
SPURIOUS_LINE_ABS
-20 dB
-30dp
40 d " AP S
PSRN VPt pn A a4
bt
-60 dey
70 dB
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -47.12 dBm -34.12 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.64630 GHz -48.17 dBm -35.17 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98457 GHz -46.72 dBm -33.72.dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99242 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31459 GHz -41.40 dBm -28.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz 2 dBm -25.12 dB
il
L JL J

LTE Band 4/ 3MHz

Lowest Channel / 64QAM

ctrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.70 dg

Mode Auto Sweep

@1 AvgPwr
Limit rthnrk PABS
-10 ddRR—FPURIOUS | INE_ABRS PABS
SPURIOUS_LINE_ABS
20 dB
30dB
40 dB " P "
ot P et
-60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -47.34 dBm -34,34 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -48.28 dBm -35.28 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.99774 GHz -46.73 dBm -33.73 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -41.34 dBm -28.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.33358 GHz -41.48 dBm -28.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77373 GHz -37.99 dBm -24,99 dB
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Ref Level 0,00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit fheck PARS
-10 ddpR—FPURIONS | INE_ABS PABS
T
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-20 dB
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ety guomaves? ™
-60 dey
70 d8
-80 dBi
-90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 843.66567 MHz -47.17 dém -34.17 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.63266 GHz -48.25 dBm -35.25 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.95494 GHz -46.74 dBm -33.74 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99442 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.30659 GHz -41.43 dBm -28.43 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75165 GHz 6 dBm -25.26 dB
il
L L J

Highest Channel / 64QAM

ctrum
Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rthrrk PABS
-10 déRR—EURIOUS LINE ABS PARS
OUS_LINE_ABS
-30 dB
40 dB — PP PAPIN A
’ R B e oA e 4 :
-0 dB
=70 del
-80 dBr
-90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 885.83958 MHz -47.29 dBm -34,20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69423 GHz -48.02 dém -35.02 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.47839 GHz -46.82 dBm -33.82 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.85243 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.31209 GHz -41.50 dBm -28.50 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76706 GHz -38.17 dBm -25.17 dB
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